
  
Stantec
Advanced Manufacturing

http://stantec.com


Contents

ABOUT	 3

SERVICES	 9

PROJECTS	 19

THOUGHT LEADERSHIP	 29

CONTACT US	 30



3      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Our value comes from the breadth 
and depth of our services, our 
geographic reach, the experience 
of our entire organization, and 
the personal attention that comes 
with having a core team that 
understands your needs and 
goals.

TOP 300 A/E FIRMS, 
BD+C 2023

#1

We are Stantec
Creating communities is our purpose.  
Designing with community in mind is our promise.

The Stantec community unites more than 28,000 employees 
working in over 400 locations. We collaborate across 
disciplines and industries to bring buildings, energy and 
[...]
and its high operating costs, require precise planning and execution to meet 
business goals. So, opening on day one is key to the financial success of 
these projects. Thus, we must approach the design and procurement of 
materials and equipment as simultaneous undertakings to meet deadlines. 
This is where the integrated approach of a firm like Stantec is highly 
advantageous. On the Hanwha project, Stantec provides integrated services 
across disciplines and locations, including architecture, MEP (mechanical, 
electrical, and plumbing) services, structural engineering, fire protection, 
environmental, civil engineering, and water and wastewater components.

For more information click image



21      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Form Factory 1 Iron-Air 
Battery Production Facility

Form Energy’s first commercial product is a rechargeable iron-air battery capable 
of continuously discharging electricity for 100 hours.

The active components of the iron-air battery system are some of the safest, 
cheapest, and most abundant materials on the planet—low-cost iron, water, and 
air. When discharging, an iron-air battery breathes in oxygen and converts iron to 
rust. While charging, an electrical current converts the rust back to iron and the 
battery breathes out oxygen.

Time to market is critical for battery production plants amid the increase in 
renewable energy generation and associated demand for energy storage 
solutions. That’s why Form Energy had to fast-track their new manufacturing 
facility set to produce 100-hour iron-air batteries.

Our job? To provide architecture, buildings engineering, and industrial engineering 
services on Form Factory 1—a project which also brought new purpose to the 
former Weirton Steel Mill site in West Virginia.

Form Factory 1 is expected to begin operation in mid-to-late 2024. When fully 
operational, the facility will have an annual production capacity of 500 megawatts 
of batteries and support technologies capable of cost-effectively storing 
electricity for multiple days—during extended periods of extreme weather, grid 
outages, or low renewable generation

For more information click image



22

Mercedes-Benz Canada Inc. – 
Fuel Cell Stack Manufacturing 
Clean Room

The new 13,000 SF clean room facility is located in the existing base building of 
Ballard Power Systems in the Glenlyon Business Park in Burnaby, BC. The clean 
room is being designed to ISO Class 8 equivalent standards and will be 
commissioned for manufacturing of fuel cell stacks used in Mercedes-Benz F-Cells 
cars worldwide.

The facility houses a clean room, a liquid injection moulding room, fuel cell stack 
final assembly room, and locker room. Stantec designed the auxiliary services for 
the desired functioning of the clean room by designing the corresponding 
mechanical and electrical systems. Clean room specific cranes were designed to 
avoid any contamination in the manufacturing operations and three air-showers 
were designed to provide the required level of cleanliness at the employee 
entrances.

Stantec provided services in upgrading the foundation of the clean room to 
withstand additional weight of heavy mechanical equipment. This was performed to 
avoid additional weight to the base building and comply with the current building 
standards.

With the manufacturing of fuel cells on large scale for passenger vehicles, 
Mercedes-Benz (Daimler) is taking the lead role in shaping the future of passenger 
cars, and thus changing the face of hybrid cars by introducing emission-free driving 
with fuel cell.

     R E T U R N  T O  TA B L E  O F  C O N T E N T S 

For more information click image



23      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Stellantis Battery 
Testing Facility
Stellantis (FCA Canada) was in need of a new state-of-the-art battery testing facility to 
support their new battery production plant for their future vehicle production. With a well-
established track record of assisting automotive manufacturers, their tier one suppliers, and 
equipment vendors to realize their business goals, Stantec was well-equipped to support 
Stellantis’ needs. After some preliminary design engineering support, Stellantis on-boarded 
Stantec and Roncelli Constructors to validate their design decisions to date and work with 
their equipment suppliers and internal manufacturing and testing team to develop the 
building, site, and process facilities for this new electric vehicle battery testing lab.

The scope of work included the design of new 80,000 SF testing lab connected to the existing 
facility; renovation to the original facilities and processes; and site improvements to support 
these changes. Stellantis selected their Automotive Research and Development Center 
(ARDC) at 3939 Rhodes Drive in Windsor, Ontario, as their preferred site due to it’s proximity 
to the local assembly plant and battery production facilities. 

The design build collaborate team developed the contract documents, project 
conceptualization, estimating, project criteria design, detailed design and construction 
documents including construction administration support for the project. 

Working with Revit and AutoCAD 3D, the team developed the contract documents, reviewed 
equipment flow and access for installation, maintenance, and operation in order to reduce 
the footprint of the building, as part of the design directives. We also looked at the safety 
systems to protect the workers and environment from potential thermal events associated 
with the test of Lithium-Ion and similar vehicle batteries. Due to the fast-track requirements 
for this project, equipment permits were preordered and staged during design, with a focus 
on critical lead times and early start up of process equipment.



24      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Confidential Infrastructure for New 
Semiconductor Fab 
Stantec recently completed the design of over $800 M of support infrastructure for a new 
semiconductor fab in the Western United States. The new facilities include a 111,000 ft2 non-
hazardous warehouse, a prefab 64,000 ft2 – four story office building, 430,000 ft2 office building 
on four levels with a sky bridge connection to a multi-level car park with 2,368 parking stalls. The 
parking structure is 772,000 ft2, that includes ground level and four supported levels of parking. 
The project also includes a gravel parking laydown area on 65 Acres that accommodated 5,346 
park.

Honeywell Aerospace 
Manufacturing Facility  
Stantec conducted a water assessment and recommended eight measures to reduce water use at 
this Honeywell Aerospace Manufacturing Facility. The project included the completion of the 
detailed design of two water conservation and reuse measures, and our team managed 
contractors during the construction phase. Our team provided a three-month commissioning and 
optimization phase that resulted in increased water savings of seventeen million gallons per year. 
This project received the Environmental Excellence Award from the Industrial Environmental 
Association (IEA).



25      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Confidential Medical Equipment 
Manufacturer, Mexico 
Stantec provided architectural and engineering design services for the renovation of an 
existing 220,000 SF building to accommodate a new clean room manufacturing process for 
this U.S.-based company. Following the completion of that project, Stantec was retained to 
design a new 400,000 SF multi-story addition for additional manufacturing space. The new 
construction triples the production and warehousing space at the site and features a large 
lobby and cafeteria space to support employees for the entire new campus. The new entrance 
lobby is designed to handle upwards of 1,200 people per shift and incorporates a mezzanine-
level pedestrian bridge connecting the original building to the new central cafeteria. Escalators 
and an intercommunicating stair provide access to the upper-level production floor for 600+ 
employees. 

Confidential Semiconductor Fab
Stantec has completed the process design and is engaged in the detailed design for the 
wastewater pre-treatment, post-treatment, and wastewater recycling systems for a new 
semiconductor fab in Texas. The total design flow for the new facilities is 10.5 MGD. The pre-
treatment design includes fluoride removal, hydrogen peroxide quenching, advanced oxidation, 
moving bed biofilm reactor (MBBR), ion exchange, ammonia stripper, lime softening, and pH 
control. Seven individual process streams are being pre-treated, including IWW1, IWW2, AWW, 
AKWW, OWW, CuCMP, and UPW reject. The pre-treated wastewater from the IWW2, OWW, and 
AKWW streams are combined for treatment in a membrane bioreactor (MBR) with a four-stage 
Bardenpho configuration. The MBR-treated and remaining pre-treated process streams (IWW1, 
AWW, and UPW reject) are combined, equalized, and then treated via reverse osmosis (RO). RO 
concentrate is directed to an evaporator-crystallizer producing a salt product for landfill 
disposal. The high-quality effluent stream will be suitable for direct river discharge and 
recycling within the semiconductor process. 



26      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Wa t e r / Wa s t e w a t e r

Confidential Wastewater Pretreatment for 
Semiconductor Fab
Stantec is working with a Taiwanese partner to deliver the design of the wastewater pre-treatment and reclamation 
facilities for a new semiconductor fab in Phoenix, Arizona. The 4 MGD facility includes fluoride precipitation, pH 
neutralization, ammonia stripping, capture, ion exchange, reverse osmosis, activated carbon filtration, TMAH removal, 
sludge thickening and dewatering, and advanced oxidation of azole compounds. RO-treated wastewater is recycled 
within the semiconductor fabrication process. Stantec is also assisting with expediting this new facility’s building and 
industrial discharge permits. 

Two Advanced Wastewater Treatment for 
Semiconductor Manufacturing Facilities 
A global semiconductor manufacturer selected Stantec to design and construct two advanced wastewater treatment facilities using biological 
nutrient removal/membrane bioreactor technology (BNR/MBR) combined with advanced treatment processes and zero liquid discharge. The 
highly complex, difficult-to-treat industrial waste required intensive bench and pilot scale testing conducted by Stantec’s internal Research 
Group to customize a treatment solution to meet rigorous discharge requirements. Near 100% uptime requirements for the full-scale facilities 
necessitated full redundancy and elimination of single points of failure throughout the facilities.  

The first plant is in the Middle East and has a capacity of 3.3 MGD. The second facility is in the Pacific Northwest. The 9.95 MGD facility 
includes emergency and equalization basins, a pretreatment chemical process, BNR/MBR, odor control, ion exchange, high-recovery reverse 
osmosis, zero-liquid discharge brine concentration, and crystallization, solids dewatering, and chemical stabilization. 



27      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Northrop Grumman Wastewater 
Treatment System Re-Design 
Engineering Study, BWI Campus
Stantec was awarded a project to provide an engineering study to re-design the existing 
wastewater treatment plant at the Northrop Grumman BWI Campus in Baltimore, MD. The 
facility manufactures and assembles electronic components and microchips for space 
applications. The current treatment system covers two building floors, and operating costs are 
high. The study’s objective was to modify the treatment process to reduce operating costs and 
modify the process design and physical layout to reduce the footprint by approximately 50%. 
The project also included the process design of modifications to the water reclaim system, 
which recycles treated wastewater back to the plating process to increase the volume of 
reclaimed water. 

Stantec evaluated the existing treatment process and identified several options to reduce 
operating costs and footprint. Options included the replacement of the pretreatment 
microfiltration system with more efficient ultrafilters, utilization of ion exchange technology to 
replace the existing cyanide oxidation process, adding reverse osmosis to the pretreatment 
train to reduce the plant influent volume, upgrades in instrumentation, and modifications to the 
process flow and tank sizes in the system. Several wastewater treatment system design 
alternatives were completed that have the potential to reduce the footprint by at least 50% and 
operating costs by 30 – 40%. The wastewater reclaim system was modified to increase the 
recycled wastewater volume by 20% by adding a second-stage reverse osmosis system and 
upgrading controls and sensors. 



28      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Apple Engineering Services to Optimize Wastewater 
Treatment System Operation and Performance, 
Supply Chain Manufacturing Hubs 

Stantec was awarded a project supporting Apple’s Clean Water Program (CWP) to provide engineering services to optimize the operation and 
performance of wastewater treatment systems at Apple supply chain manufacturing sites in China. The contract manufacturing facilities 
manufacture and assemble all components of Apple’s phone, tablet, and computer product lines. One of the goals of the CWP is to increase the 
reliability of wastewater treatment systems and reduce the risk of noncompliance with discharge permit limits. 

Stantec completed Unit Process Guidelines (UPGs) for twenty-seven wastewater treatment processes currently in use at Apple contract 
manufacturing sites. The treatment processes were broken down into the following categories: Chemical Precipitation, Biological, Filtration, 
Reuse, Sludge Treatment.

The UPGs were designed to identify critical process parameters indicators of wastewater treatment performance and develop measures to 
mitigate potential operating problems. Guidelines included monitoring equipment and ranges for key operational parameters, maintenance 
procedures, technology selection criteria, and some equipment specifications. The UPGs were incorporated into Apple’s CWP guideline manual 
and distributed to contract manufacturing plants in China. 



29      R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Thought 
Leadership
Unprecedented change and 
disruptions are challenging the 
standard that have guided how, 
clients’ operations run safely, 
efficiently, and effectively. By 
applying a deeper understanding 
of what makes us human and 
addressing the advancements 
of technologies, we can help 
navigate the changes at hand.  



     R E T U R N  T O  TA B L E  O F  C O N T E N T S 

Let’s 
connect.

READ MORE

	 Industrial Projects

	 Manufacturing Projects

We’re passionate about the work 
we do for the clients and communities 
we serve. We are driven by our promise 
to design with community in mind. 
Connect with us to learn more.

http://stantec.com
mailto:sheina.hughes%40stantec.com?subject=Advanced%20Manufacturing%20-%20
https://www.stantec.com/industrial
https://www.stantec.com/en/markets/industrial/manufacturing
https://www.stantec.com/en/about/contact-us
https://www.stantec.com/en/about/contact-us

	Previous Page 12: 
	Page 3: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 20: 
	Page 21: 
	Page 23: 
	Page 24: 
	Page 26: 
	Page 28: 
	Page 29: 
	Page 30: 

	Next Page 25: 
	Page 3: 
	Page 4: 
	Page 5: 
	Page 6: 
	Page 7: 
	Page 8: 
	Page 9: 
	Page 10: 
	Page 11: 
	Page 12: 
	Page 13: 
	Page 14: 
	Page 15: 
	Page 16: 
	Page 17: 
	Page 18: 
	Page 19: 
	Page 20: 
	Page 21: 
	Page 22: 
	Page 23: 
	Page 24: 
	Page 25: 
	Page 26: 
	Page 27: 
	Page 28: 
	Page 29: 
	Page 30: 

	Previous Page 22: 
	Page 3: 
	Page 4: 
	Page 5: 